K-82 S-200

Parts List
10.1 Main Unit

R || 1



IK-82 S-200

Main Unit
ol PaRTNAME  |ary| STOCF | ReMARKs

1 | Body 1 | 60033500

2 | Hinge 1 | 60033501

3 { Clank handle 2 160032211 | M8X25

4 | Leg 2 | 60033511

5 | Arm set plate 1 160031729

6 | Magnet 1 |60031063 | sokg

7 | Shaft 1 160033506

8 | Bearing 2 |60033513 | 690422

9 | Collar 1. 60033505

10 [ Bearing retainer(A) 1 160033503

11 | Bearing retainer(B) 1 |60033504

12 | Hand grip 1 160031723

13 | Pipe 1 600_33512

14 | Hinge(1) 1 |60033502

15| Arm 1 60033509

16 | Shaft 1 | 60033507

17 | Collar 2 160033508

18 | Bearing 2 60031034 | 6282z
19 | Screw 4 | SP-4X8 | maxs
20 | Magnet set bolt 1 160031064

21 | Washer _7 | _WF-8

22 | Hexagon bolt 2 [BH-8X30| m8x30
23 | Nut 4 NL-8

24 | Hexagon bolt 2 |BH-8X40| M8x40
25 | Screw 1 |S8S-8X15 | M8xis
26 | Screw 3 |SP-3X10|M5X10
27 | Nut 1 | NH-12

28 Sérew 1 {SP-4X15 | MdX 15.
29 | Screw 2 |SS-10X20| M10X20
30 | Washer 2 WS-8

31 | Nut 2 | NHC-8

32 | Screw 1 | SP-4X10| Max10
33 | Hexagon bolt 1 |BH-8X20

— 19—

BRI I 1 1115



IK-82 5-200

10.2 Control Panel

ST



IK-82 3-200

Control Panel

ol PARTNamE  |arv| ST i memamks| T PARTNAME  |arv| ST | Remanks|
1 | Control panel 1 | 60033463 | 32 | Screw 1 [SM-3x 12| WX 2
Control panel 1 | 60033473 | 42V KE only 33| Screw 2 | SM-3X6 |[M3x5 _
2 | Switch 1 160035226 | 5333 34 | Screw 4 | SP-3X6 M3x6
3 | Nut for dust protector 1 |60032480 3¢ |Sevew 2 #3210
4 | Cap for dust protector 2 | 60032431 26 | Isojatom wash € .I 2 w4374
5 | Handle 1 160031249 371rom tvolley [ qoo0130
6 | Variable resistor 1 \443/0008 33 . Spacer |2 Lbp2000/
’ 39 | Brack et /_|swordp
8 40 | Serow z AA3x10
i For
° 4) [Transtoymier |/ |&poodid my.
10 £/000473 f:; v
11 19 | Bosh oo 22878 e l
12 20 |(Cabtyve coxd 7 |433833| &
13
14 | Rectifire 1 |60033526 | sB2
15 { Fuse holder 1 | 60030749
16 | Fuse 1 b3 0709 | 14
17 | Lamp 1 {60033525
Lamp 1 | 60035062 | 42V KE Only
Lamp holder 1 | 60030746 |42V KE Only
18 | Terminal 2 | 60030656 | 4P
21 | Metal socket 1 160030273
22 | Metal plug 1 {60030275
23 | Cabtyre cord 1 | 60030278 | (3p)
24 | Rubber plug 1 {60030279
25 | Earth clip 1 60030295
26 | Cabtyre cord assembly | 1 |60030201
27 | Cover plate 1 160033470
28 | Switch 1 {60030743 | Ds-140
29 | Nut for dust protector 1 | 60035017 |
30
31 | Screw 4 | SP-4X8 | Maxs




IK-82 §-200

" 10.3 Tracer Head

| S BRREE o o i o o B L R T T TTE TTEE



IK-82 S-200

Tracer Head
I PART NAME ary| SI2 | remarks | [T PART NAME ary| ST | REMARKS
1 | Magnet roller _ 1 |60033520| ¢25 31 | Screw 1 [SR-5X12| M5x12
2 | Nut 1 | 60033515 32 | Screw 8 |SR-4X12 Méx12semos
3 | Magnet case 1 | 60033546 | Wen 33 | Spring pin 1 [PR25X16
4 | Idle gear shaft . 1 [60031704 ]34 | Spring pin 2 [PR-2X12
5 | No.2 gear 1 |60031705 | Wi 35 | Screw 3 |SR-2X25 | M2x2s
6 | Magnet v _ 1 60033518 | Except KE 36 | Screw ' 4 |SR-4X10| Mmax10

Magnet 1 160033475 .42V 37 | Washer 2 WF-6
7 | Shaft A 1 |60033514 38 | Nut : 1] NH-6
8 | Bearing 1 |60031743 | 69062z 39 | Wing nut 1| NB-6 |ms
9 | No.3 gear | 1 |60031703
10 | Tracer body 1 | 60033547
11 | Pinion(A) 1 |60030910
12 | Pinion metal (A) 1 |60030909
13 | Handle 1 |60030223] p40
14 | Pinion assembly 1 |60030908 .
15 | Motor set plate 1 6’00[4'97
16 |-No.1 gear 1 |60031746
17 | Motor shaft 1 |60033517
18 | Gear 1 é%ﬂﬂﬁﬂél %XO
19 | Bush : 1 |60032467
20 | Motor (DC24:V) B! @000/24 SR FH
21 | Arm shaft 1 160031717
22 | Link arm shaft (A) 1 |60031916
23 | Link arm shaft (B) 1 |60031918
24 | Link arm 1 |60033519
25| DU bush 2 |6D700610| MBo610DU
26 | Enamel screw 3 | §S-4X6 | Maxs
27 | DU bush 1 {6D700606 | MBO60SDU
28 | Washer o 1] WSS
29 | Nut , 1 | NHS5
30 | Spring pin 3 | PR-2X5

—o3—

i T —— v N AR R T T TR T



IK-82 S-200

10.4 Torch

—04—

T TEET s T



IK-82 S-200

Torch
o PARTNAME  larv| TP | pemarks | [T pamrTname  fary| STOO | Remarks
1 | Torch (AC) 1 60010115 5’;:325 14 | Hose connector (GAS) 1 | 60015004 g’éczanE
Torch (AC) 1 | 60010117} USA Only Hose connector (GAS) 1 160015062 | KE Only
Torch (AC) 1160010119 | KE Only 15| Nut for oxygen 1 { 60015001 S’;:?;(E
Torch (LPG) 1 160010116 %gcigtqs , Nut for oxygen 1 | 60015056 | KE Only
Torch (LPG) 1 | 60010118 | USA Only 16 | Nut for gas 1 | 60015002 EgcAep;( c
Torch (LPG) 1| 60010120 | XE Only Nut for gas 1 | 60015054 KE only
2 | Rack for torch 60033495 | " vine ol
3 |Tip fixing nut 1 |60010006
4 | Valve for jet oxygen 1 {60015354 | Except KE
Valve for jet oxygen 1 60015358 | KE Only
5 | Valve for preheat oxygen | 1 |60015102 a‘g‘“ KE
Valve for preheat oxygen | 1 |- 5;9075'”‘? :ffc?my
Valve for preheat oxygen | 1 | 60015106 e KE
Valve for preheat oxygen | 1 |fppisi2s gj:,g;‘ly
6 | Valve for gas (AC) 1 | 60015356 | Except KE
Valve for gas (LPG) 1 |60015357
7 | Hose for oxygen 1 |60033523 S’éﬁ:g‘m
Hose for oxygen 1 160033539 | USA Only
Hose for oxygen 1 | 60033477 | KE Only
8 | Hose for gas 1 |60033524 | Except USA
Hose for gas 1 | 60033540 { USA Only
9 | Nipple for oxygen 1 |[60031508 | Except USA
Nipple for oxygen 1 {60031509 | USA Only
10 | Nipple for gas 1 |60031510 | Except USA
Nipple for gas 1 160031511 | USA Only
11 | Nut for oxygen 1 | 60031512 | Except USA
Nu_t for oxygen 1 160030760 | USA Only
12 | Nut for gas 1 160031514 | Except USA
Nut for gas 1 60030762 | USA Only
13 | Hose connector (OX) 1| 60015003 | eePic
Hose connector (OX) 1 160015040 | KE Only
— 05—
T B el B T O T T T



IK-82 M-300

Assembly drawihg of IK-82 M-300

- u] ]\' =
o el
= &ﬂ u::l -: V\|
|
471 ___‘_%
221 ,
—1
P
1 i ) —t : >
T T _ + -




IK-82 M-300

10.1 Main Unit




ey

IK-82 M-300

Main Unit

o PART NAME ary| ST2C€ | Remarks | [T PART NAME arv| ST | REMARKS
1 | Body 1 | 60033500 33 | Nut(NHC-8) 2 | 6D040080
2 | Hinge 1 | 60033501 34 | Screw(SP-4X 8) 1 16C520408
3 | Clank handle 2 {60032211 | M3x2s 35 | Hexagon bolt(BH-8 X20)| 1 |6C010820
4 |Leg 2 | 60031464 ’

5 | Arm set plate 1 160031729

6 | Magnet - 2 160031063 | s0kg

7 | Saft . 1 |60033506

8 | Bearing 2 60033513 | 69504ZZ

9 | Collar 1 |60033505

10 | Bearing retainer(A) 1 160033503

11 } Bearing retainer(B) 1 |60033504

12 | Hand grip 1 [60031723

13 | Pipe 1 ]60031462

14 | Hinge(1) 1 |60033502
{15 Hinge(2) 1 |60031460

16 | Pipe 1 |60031463

_17 Hinge 1 | 60031461

18 | Shaft 1 |60033507

19 | Collar 2 | 60033508

20 | Bearing 2 | 60031034 | 62822

21 | Screw(SP-4X8) | 4 |6C520408| Max8

22 | Magnet set boit -2 {60031448

23 | Washer(WF-8) 8 |6D500050

24 | Hexagon bolt(BH-8X30)| 2 [6CG010830| M8X30 "

25 | Nut(NL-8) 4 |6D410080

26 | Hexagon bolt(BH-8X40)| 2 |6C010840| M8x40

27 | Screw(SS-8X15) 1 |6C540815 | M8X15

28 | Screw(SP-5X10) 3 {6C520510| M5X10

29 | Nut(NH-12) 1 |6D010120

30 | Screw(SP-4X15) 1 6C52b415 M4X15
131 Screw(SS-10X20) 4 |6C541020| M10X20

32 | Washer(WS-8) 2 |6D510050

—19— :



IK-82 M-300

10.2 Control Panel




IK-82 M-300

Control Panel

o PARTNAME  |arv| ST2° | pemamks| |18 PART NAME ary| 5127 | REMARKS |
1 | Control panel 1 |60033463 32 | Screw 1 [SM-3x 12| M3x 12
Contro! panel ) 1 | 60033473 | 42V KE only . 33 | Screw 2 [ SM-3X6 [M3X6
2 | Switch 1 | 600352265333 34 | Screw 4 | SP-3X6 M3x6
3 | Nut for dust protector ‘1 |60032480 A 3¢ |Sevew 21 M3x10
4 | Cap for dust protector - | 2 |60032431 . 26 | Isojat!om washer g 2 w3y _57 ¢
5 [Handle = 1 |60031249 371 om {%olle-v | |¢3000/30
6 | Variable resistor 1 40370008 . 35 ' SNLC"C v A 2 \|4pp2o00/
T ' : 3% | Brack et /g0
8 | . - YY) Screow 2 AI3X10
. For
9 4] |Trams foyme » /[ 007H o0l .
10 L _ | j o113\ 257
up | ] |/l mesk / g%
12 : : 20 | G.btyre cord / 023533 Ixd
13 ' ' o
14 | Rectifire 1 160033526 | sB2
15 | Fuse holder 1 60030749
16 | Fuse - L po3vTo7) /4
17 | Lamp 1 60033525
Lamp 1 | 60035062 | 42V KE Only .
Lamp hoider 1 | 60030746 |42V KE Only
18 | Terminal 121 66030656 4P
21 | Metal socket 1 |60030273|
122 | Metal plug 11 |60030275
23 | Cabtyre cord 1 60030278 (3P)
24 | Rubber plug ' 1 160030279
25 | Earth clip - 1 { 60030295
26 | Cabtyre cord assemf:ly 1 160030201
27 | Cover plate A 1 160033470
28 | Switch ’ 1 |60030743 | Ds-140
29 | Nut for dust protector 1160035017 |
30
31 | Screw 4 | SP-4X8 | Maxs




IK-82 M-300

' 10.3 Tracer Head

oo

i R T B

4




IK-82 M-300

Tracer Head

o PART NAME ary| S{F | Remars [ [T PART NAME ary| 5129 | REMARKS
1 | Magnet roller 1 60031465 ¢16 31 | Screw(SP-5X12) I |6C650512 | M5x12
2 | Nut 1 | 60033515 32| Screw(SP-4X 12) 8 |6C650412| MAx12
3 | Magnet case 1 |60033546 | Ni"s o | |33 | Spring pin(PR-25X16) | 1 |6B022516

4 | Idle gear shaft 1 (60031704 34 | Spring pin(PR-2X12) 2 |6B022012

5 | No.2 gear 1 /60031705 | Tury 35 | Screw(SP-2X25) 3 |6C650225 | M2x25
6 | Magnet 1 |60033518 | ExceptKE - 36 | Screw(SP-4X10) 4 |6C650410 | Max10

Magnet 1 60033475 |42v 37 | Washer(WE-6) 2 |6D500060

7 | Shaft 1 {60033514 38 | Nut(NH-6) 1 |6D010060

8§ | Bearing 1 60031743 690622 39.| Wing nut(NB-6) 1 |{6D080060 | M6

9 | No.3 gear 1 |60031703

10 { Tracer body 1 | 60033547

11 | Pinion(A) 1 |60030910

12 | Pinion metal (A) 1 |60030909

13 | Handle 1 |60030223 | g40

14 | Pinion assembly 1 |60030908

15 | Motor set plate 1v 4100149

16 | No.1 gear 1 160031746

17 | Motor shaft 1 160033517

18 | Gear 1 é400005l '%80'

19 | Bush 1 |60032625

20| Mowor <bC4V) | ! popiry| soookiH

21 | Arm shaft 1 |60031717

22 | Link arm shaft (A) 1 60031916

23 | Link arm shaft (B) 1 |60031918

24 | Link arm 1 60033519

25 | DU bush 2 {6D700610 | MBOS10DU

26 | Enamel screw(SS-4X6) | 3 |6C540406 | Maxs

27 | DU bush 1 |6D700606 | MB0O606DU

28 | Washer(WS-5) 1 16D510050
129 | Nut(NH-5) 1 {6D010050

30 | Spring pin(PR-2X5) 3 16B020205



IK-82 M-300

10.4 Torch

R 111114



IK-82 M-300

Torch
ol ParTNaMe  Jarv| STOFC IREmaRks| [T pamTnavE  fary| STOOK | pevarks
1 | Torch (AC) 1| 60010115 | G3e 14 | Hose connector (GAS) | 1 | 60015004 | Bicstt
Torch (AC) 1 | 60010117 Usa Only Hose connector (GAS) | 1 | 60015062 | KE oty
Torch (AC) 1 | 600101 ?9 KE Only 15| Nut for oxygen 1 | 60015001 5?3‘45 :
Torch (LPG) 1 |60010116 | gk Nut for oxygen 1 | 60015056 KEOny
Torch (LPG) 1 {60010118 | USA Only 1 6> Nut for gas 1 160015002 f;g:p}t( .
Torch (LPG) 1 _ 60010120 | KE Only Nut for gas 1 ls 0015054 KE Only
2 | Rack for torch 60033495 | With wing bolt
3 | Tip fixing nut 1 60010006
4 | Valve for jet oxygen 1 | 60015354 | Except KE
Valve for jet oxygen 1 {60015358 | KE Only
5 | Valve for preheat oxygen | 1 | 60015102 ;E:gpt KE
Valve for preheat oxygen | 1 | 60015358 ifc())nly
Valve for preheat oxygen | 1 |60015106 Ei(gg;t KE
Valve for preheat oxygen | 1 | 60015358 ﬁ%g)"ly
6 | Valve for gas (AC) 1 | 60015356 | Except KE
Valve for gas (LPG) 1 160015357
7 | Hose for oxygen 1 | 60031466 | Gxvie
Hose for oxygen 1 | 60031469 | USA Only
Hose for oxygen 1 | 60033476 | KE Only
8 | Hose for gas 1 |60031467 | Except USA
Hosg for gas 1 60031470 | USA Only
9 | Nipple for oxigen 1| 60031508 | Except USA
Nipple for oxigen 1 160031509 | USA Only
10 | Nipple for gas 1 160031510 | ExceptUsa
Nipple for gas 1 | 60031511 | USA Only-
11 | Nut for oxygen 1 | 60031512 | Except USA
Nut for oxygen 1 | 60030760 | USA Only
12 | Nut for gas 1 | 60031514 | Except USA
Nut for gas 1 60030762 | USA Only
13 | Hose connector (OX) 160015003 | P o
Hose connector (OX) 1 | 60015040 | KE Oniy
—25— '



